
Winch Mount Instructions
2013-14 Polaris Ranger 900 XP

Part Number: 4505-0505   

Inst1606M    11/13/2012 

Qty.Ref. Part # Description
1
2
2
2
2
4
2
2
2

1
2
3
4
5
6
7
8
9

Winch Mount Plate
Fairlead Mount Bracket
M10 x 35mm Hex Bolts
5/16" x 3/4" Hex Bolts
5/16” x 1" Hex Bolts
5/16" Nylock Nuts
5/16“ x 2” Hex Bolts
5/16“ Flange Nuts
1” Spacer

1606-1
1606-2
HDW9111
HDW2050
HDW2051
HDW7058
HDW2056
HDW7056
FG3142

All images used are copyrighted property of CMP and may not be used without permission.

NOTE:  Roller fairlead not included with this kit!

NOTE:  Fairlead brackets not required with wide roller fairlead.

1.  Remove the front bumper assembly.  

2.  Loosely bolt the top of the winch mount to the Ranger with the M10 x 35mm hex bolts (#3) into the existing weld nuts on the frame.
     See illustration for proper positioning.

3.  Slide a spacer (#9) between the winch mount and frame at the lower mounting holes.  Loosely secure in place using a 5/16” x 2“ hex 
     bolt (#7) and 5/16” flange nut (#8).  Once in place, tighten all the nuts and bolts.

4.  Position your winch on the mount and bolt in place from the bottom using the hardware that came with your winch.

5.  Reinstall the front bumper assembly.  Check to make sure you have clearance between the bumper and winch.

6.  This mount accepts both standard and wide roller fairleads.  If you have a WIDE roller fairlead or aluminum hawse (Warn 4000/4500, 
     Superwinch Terra 45, or similar) you can simply bolt the fairlead/hawse to the existing holes in the front of the bumper over the top of 
     the plastic insert piece.   Install using the 5/16“ x 3/4” hex bolts (#4) and 5/16“ nylock nuts (#6).  You may need to trim the plastic insert if 
     the cable rubs on it.   Pull the cable through the fairlead and install the hook. 

     If you have a STANDARD roller fairlead or aluminum hawse you will need to use the adapter brackets (#2).  You will need to trim the 
     opening in the plastic insert so the cable does not rub against it.  Remove the plastic insert, use a cut-off wheel or sharp knife
     to make the opening large enough so the cable will not rub, and reinstall.   Using a 5/16” x 1” hex bolt (#5) and 5/16” nylock nut (#6) bolt 
     a fairlead adapater bracket to the front of the bumper over the plastic insert.  The long side should face inwards.  Repeat for the other 
     side.   Now bolt the roller fairlead or hawse to the fairlead brackets using the 5/16” x 3/4” hex bolts (#4) and 5/16” nylock nuts (#6).   Pull 
     the cable through the fairlead and install the hook.  

  

FOR QUESTIONS REGARDING YOUR ORDER OR RETURNS CONTACT THE COMPANY YOU PURCHASED FROM.
FOR TECHNICAL OR INSTALLATION QUESTIONS PLEASE CALL THE MANUFACTURER:  763-689-4800

2

6

4

5

3

7

8

1

9



Winch Mount Instructions
Polaris Ranger 900 XP

Part Number:  4505-0505
PAGE 2   

Inst1606M    11/13/2012 All images used are copyrighted property of CMP and may not be used without permission.

Mount will install in the top threaded holes and middle 
square holes with spacers in between.

Winch mount properly installed.

Bolt the winch in place using the hardware provided
with your winch.

Use the roller fairlead brackets if installing a standard
size fairlead or hawse.

FOR QUESTIONS REGARDING YOUR ORDER OR RETURNS CONTACT THE COMPANY YOU PURCHASED FROM.
FOR TECHNICAL OR INSTALLATION QUESTIONS PLEASE CALL THE MANUFACTURER:  763-689-4800


	Inst1606M.pdf
	Inst1606M Back.pdf

